Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: 000 021 652
000 021 652 Description:

Pit Light Assembly - Single Bulb 000021652
NOTE:   This fixture is now obsolete and has been replaced by 070 005 685
NOTE: This site is no longer updated with new information.

Compatibility:

8270 Pinspotters


Components
740 501 001 740 501 001 Ballast, 120v 60Hz
000 027 444 000 027 444 Flourescent Lamp Starter
751 001 429 751 001 429 White Light, T8, 36", 30W
070 007 370 070 007 370 Angle, Pit Light Mount
742 502 002 742 502 002 Nylon Insulated Wire Cap
742 503 004 742 503 004 Splice Cap
828 139 082 828 139 082 Round Head Tap Screw, #10-24 x 1/2"
818 233 100BG 818 233 100BG Phillips Round Head Sems Machine Screw, #8-32 x 5/8", Bag of 10
843 133 002BG 843 133 002BG Nut, Keps, #8-32, Bag of 10
948 637 072BG 948 637 072BG Washer, 3/16 x 7/16 x 3/64, Bag of 10
070 009 847 070 009 847 Reflector, Pitlight
938 523 020 938 523 020 Pop Rivet
000 021 654 000 021 654 Pit Light Cord Assembly
Top | Back | Home